
1wibenchmfg.com 507 E. Grant St. Thorp, WI 54771 • P - 800.242.2303
Specifications are subject to change. Product 

images are for illustrative purposes only and may 
differ from the actual product.

1-800-242-2303
wibenchmfg.com

BASS & CELLO RACKS
NOTE: These instructions are based on model #M8340KD-AC. These instructions 
work for all Bass Rack and Cello Rack models. Product images are for illustrative 
purposes only and may differ from actual product. Quantity of hardware may vary 
from model to model.

TOOLS NEEDED

Drill 4mm Allen 
Wrench

4mm Hex 
Bit

Phillips
Screwdriver

Phillips 
Drill Bit

Assistance

PARTS

②

③

⑤

⑥

⑦

⑧

9

①

④

10

PARTS x QTY

# DESCRIPTION x QTY

1 Lower Brace x 3 

2 Front Rail x 1

3 Back Rail x 1 

4 Left Side Panel x 1

5 Right Side Panel x 1

6 Lower Back Support Rail x 1

7 Upper Back Support Rail x 1

8 Neck Holder x 1

9 Bottom Support Rail x 1

10 Heavy-Duty Caster w/ Reinforcement Bracket x 4

V042522 Version subject to change



2wibenchmfg.com 507 E. Grant St. Thorp, WI 54771 • P - 800.242.2303
Specifications are subject to change. Product 

images are for illustrative purposes only and may 
differ from the actual product.

CAUTION! Some parts may have sharp edges. Care must be taken when handling 
various pieces to avoid injury. For your safety, wear a pair of work gloves when 
assembling.

HARDWARE x QTY

14 GA. Reinforcement 
bracket for legs x 4

0400861

1/4”-20 Joint connector nut x 8
0404229

1/4”-20 x 20mm Joint 
connector bolt x 8

0404228

1/4” - 20x1 3/4” Joint
connector bolt x 47

0406517

Single utility hook x 4
0406750

6 x 3/4” Phillips head screw x 8
0400706

NOTE: Hardware packs are included in packaging. You may receive more hardware 
than needed. Discard any extra hardware after assembly.

PARTS

The assembly of this desk requires the assistance of another person.



3wibenchmfg.com 507 E. Grant St. Thorp, WI 54771 • P - 800.242.2303
Specifications are subject to change. Product 

images are for illustrative purposes only and may 
differ from the actual product.

ASSEMBLY

1. �On a protected flat surface and with the help of another person, align 
the threaded inserts of one of the braces ① to the front rail ②.

   �Using a 1/4”-20x20mm joint connector bolt, insert the bolt going through 
the pre-drilled hole in the rail ① to the threaded insert of the brace ②.  
Use a 4mm Allen wrench or 4mm hex bit and a screw gun to fasten the 
bolt into place. Repeat this step for the second joint connector bolt for 
this brace.

   �After the first brace is attached on one side, repeat the above step for 
the remaining braces.

   
   Repeat this step for the back rail ③.

①

②

③

2. �Align the pre-drilled holes in the left side panel ④ with the threaded 
inserts in the rails ② & ③.

   �Using a 1/4”-20x20mm joint connector bolt, insert the bolt going through 
the pre-drilled hole in the side panel ④ to the threaded inserts of the rail 
②. Use a 4mm Allen wrench or 4mm hex bit and a screw gun to fasten 
the bolt into place. Repeat for the remaining joint connector bolt.

   �Repeat this step to attach the rails ② & ③ to the right side panel ⑤.

④

②

③

⑤



4wibenchmfg.com 507 E. Grant St. Thorp, WI 54771 • P - 800.242.2303
Specifications are subject to change. Product 

images are for illustrative purposes only and may 
differ from the actual product.

4. �Align the pre-drilled holes in the neck holder ⑧ with the threaded 
inserts in the upper back support rail ⑦. 

    �Using a 1/4”-20x20mm joint connector bolt, insert the bolt going through 
the pre-drilled hole in the neck holder to the threaded inserts of the 
upper back support rail. Use a 4mm Allen wrench or 4mm hex bit and a 
screw gun to fasten the bolt into place. You will repeat this step for the 
remaining joint connector bolts.

    �The holes in the side panels ④ & ⑤ and the threaded inserts in the 
neck holder ⑦ should already be aligned. 

    �Using a 1/4”-20x20mm joint connector bolt, insert the bolt going through 
the pre-drilled hole in the right side panel ⑤ to the threaded insert of 
the neck holder ⑧. Use a 4mm Allen wrench or 4mm hex bit and a 
screw gun to fasten the bolt into place.  

    Repeat this step to attach the neck holder ⑧ to the left side panel ④.

ASSEMBLY
3. �Align the pre-drilled holes in the lower back support rail ⑥ with the 

threaded inserts in the right side panel ⑤. Using a 1/4”-20x20mm joint 
connector bolt, insert the bolt going through the pre-drilled hole in the 
right side panel to the threaded inserts of the lower back support rail. 
Use a 4mm Allen wrench or 4mm hex bit and a screw gun to fasten the 
bolt into place.  You will repeat this step for the other joint connector 
bolt. 

    �After the first back support rail ⑥ is attached on one side, repeat for 
the left side panel ④.

    Repeat this step for the upper back support rail ⑦.

⑤

⑥

④

⑦

⑧

⑦ ⑤④



5wibenchmfg.com 507 E. Grant St. Thorp, WI 54771 • P - 800.242.2303
Specifications are subject to change. Product 

images are for illustrative purposes only and may 
differ from the actual product.

6. �With the help of another person, place the Bass Rack on its’ back on a 
protected flat surface.

    �Attach the reinforcement bracket to the left side panel ④ by using a 
1/4”-20x20mm joint connector bolt going through pre-drilled hole in the 
bracket and the side panel, making sure bolt is pushed as far as it can 
go. While holding the joint connector bolt flush to the side panel, take 
a 1/4”-20 joint connector nut and attach it to the end of the bolt turing it 
clockwise until it’s completely on. Use a 4mm Allen wrench or 4mm hex 
bit and a screw gun to tighten as needed.

    �Repeat with the remaining (3) reinforcement brackets to both side 
panels ④ & ⑤.

ASSEMBLY

5. �Align the pre-drilled holes in the bottom support rail ⑨ with the 
threaded inserts in the lower back support rail ⑥.

    �Using a 1/4”-20x20mm joint connector bolt, insert the bolt going through 
the pre-drilled hole in the bottom support rail ⑨ to the threaded insert 
of the lower back support rail ⑥. Use a 4mm Allen wrench or 4mm hex 
bit and a screw gun to fasten the bolt into place. Repeat for the remain-
ing joint connector bolts.

    �The holes in the side panels ④ & ⑤ and the threaded inserts in the 
bottom support rail ⑥ should already be aligned. 

    �Using a 1/4”-20x20mm joint connector bolt, insert the bolt going through 
the pre-drilled hole in the bottom support rail ⑥ to the threaded insert 
of the right side panel ⑤. Use a 4mm Allen wrench or 4mm hex bit and 
a screw gun to fasten the bolt into place. 

    �Repeat this step to attach the bottom support rail ⑥to the left side 
panel ④.

⑤④

⑨ ⑥
(Not shown in image.)

⑤
④



6wibenchmfg.com 507 E. Grant St. Thorp, WI 54771 • P - 800.242.2303
Specifications are subject to change. Product 

images are for illustrative purposes only and may 
differ from the actual product.

ASSEMBLY

⑦

7. �Attach the 3” wheel caster by threading the stem of the locking caster 
into the reinforcement bracket making sure it’s threaded all the way. 

    Repeat for the remaining (3) locking casters.
8. �With someones help, lift the Bass Rack to an upright position.

9. �Attach the single utility hooks to the upper back support rail ⑦ by 
using two hook screws per hook. There will be pre-drilled holes to guide 
you.


